
www.manaraa.com

Wayne State University

Wayne State University Dissertations

1-1-2014

The Energy Trilogy: An Integrated Sustainability
Model To Bridge Wastewater Treatment Plant
Energy And Emissions Gaps
A. Adhim A. Altalibi
Wayne State University,

Follow this and additional works at: http://digitalcommons.wayne.edu/oa_dissertations

Part of the Environmental Engineering Commons, and the Oil, Gas, and Energy Commons

This Open Access Dissertation is brought to you for free and open access by DigitalCommons@WayneState. It has been accepted for inclusion in
Wayne State University Dissertations by an authorized administrator of DigitalCommons@WayneState.

Recommended Citation
Altalibi, A. Adhim A., "The Energy Trilogy: An Integrated Sustainability Model To Bridge Wastewater Treatment Plant Energy And
[...]
model production, that could be adopted as a computational tool for energy analysis, design 

support and inventory preparation using any operating  program such as Microsoft Excel.  The 

tool Excel structure and analysis are designed and completed in this phase and provided in a 

separate document.  Chapters 7, 8 and 9 are integrating this information. 

 Phase V: This phase involves the discussion and final organization of data into a 

mathematical model and basic spreadsheets for electronic tool.   

 Phase VI: preparing comparative study to prove viability of GHG model, formulas used 

and other data based on a baseline study from reliable source.  

Phase VII: This phase is the development, write up and conclusion of this dissertation, 

and preparation for dissertation defense.  

1.7 Research Energy Boundaries 

 Defining project boundaries is the first step in quantifying GHG emissions and inventory 

reporting, and includes defining the processes that are considered in the inventory [63].  The 

system boundaries of this research are defined by allocating and integrating the energies 

consumed in a WW treatment plant, starting from influent entrance at the inflow structure, 

throughout the treatment process and ancillary works until effluent is pumped outside the plant 



www.manaraa.com

15 

 

 

to other treatment works or to a final water receiving body.  Defining project boundaries will 

include all emission-causing combusting fuels, the use of electricity and natural gas sources, 

whether the source was stationary or mobile, from anaerobic digesters, HVAC, boilers, vehicle 

use or water pumping.  Sources will be detailed in the upcoming chapters.    

 Boundaries (Figure 1.3) should include the determination of emissions sources gases 

relevant to energy types and processes utilized in the engineering and operations of a WWTP.  

For a wastewater plant sited by many protocols, such as the climate registry (TCR), the major 

GHGs of concern are carbon dioxide (CO2), methane (CH4), and nitrous oxide (N2O).   

Figure 1.3: Plant Energy and GHG Emissions Boundaries 

 



www.manaraa.com

16 

 

 

CHAPTER 2 

ENERGY - WATER NEXUS 

 Eleven National Laboratories have formed the Energy-Water Nexus, which highlights the 

importance of research into relationships between energy and water; this group has developed–

with DOE funding - a roadmap to address these research needs [64].  

 Water and energy are critical, mutually dependent resources—the production of energy 

requires large volumes of water and water infrastructure requires large amounts of energy [53]. 

The tie between energy and water is strained by climate change.  As weather pattern change, 

water supply and availability may be altered [65].  Hydropower, energy for mineral extraction 

and mining, fuel production and thermoelectric cooling all require massive amounts of water; 

according to USGS, thermoelectric power generation water withdrawals were estimated at 21 

billion gallons/day - about 41% of all freshwater withdrawals [66].  About 4% of U.S. electricity is 

used to distribute and treat water and wastewater [67].   

 Table 2.1 shows the relative cooling water needs of fossil and nuclear generation, broken 

out by once-through (typically ocean or river-based) or wet-tower (evaporative cooling) systems 

[68].  It is important to note that current estimates include a shift from once-through to wet-

tower systems. This shift will reduce the amount of total water withdrawals, but it will 

concurrently increase the amount of total water consumption by thermoelectric generation. 

Table 2.1:  Cooling Water Needs of Fossil and Nuclear Electricity Generation 

Fuel 

Source 
Technology 

Withdrawal 

(gal/kWh) 

Consumption 

(gal/kWh) 

Fossil Once-Through 37.7 0.1 



www.manaraa.com

17 

 

 

Recirculation (Wet 

Tower) 

1.2 1.1 

Nuclear 

Once-Through 46.2 0.1 

Recirculation (Wet 

Tower) 

1.5 1.5 

Source: SAIC Report, Units based on EIA Form 767, and Water Estimates from EPRI 

 In the wastewater industry, a publicly owned wastewater treatment works (POTW) use 

0.252 to 0.505 (kWh/m3) of electricity, depending on the treatment technology employed; [69] 

WERF 2010 Energy Efficiency in WWT in North America: A compendium of best practices and 

case studies of novel approaches, owso4R07e, determined that trickling filters use the least, 

whereas advanced treatment with nitrification uses the most electric energy.  POTWs in the U.S. 

consumed about 21 million kWh of electricity in 2000, and the number is expected to rise 

steadily through 2050, EPRI 2005 as the population increases, which, in turn translates into 

increased water withdrawals.        

 Additionally, regulations that require more aggressive treatment of wastewater flows to 

reduce contaminants, generally require greater use of electricity [53].  Similarly, wastewater 

reuse and desalination technologies that augment water supplies are energy intensive.  Hecht 

and Miller [70], argue that challenges go beyond technology trade-offs and include the following: 

• Planning initiatives, resource management and legislation must integrate water and 

energy 

• Scientific understanding and technology processes must better understand and work in 

concert with the nexus 



www.manaraa.com

18 

 

 

• Industrial systems must be designed to mimic natural systems 

• Data on water availability and sustainability is not fully developed.  

2.1 Wastewater Treatment Plants 

Types 

 Some communities treat wastewater to higher standards than others, and as a general 

rule, the higher the level of treatment the higher the energy intensity [7], which is, for the 

purpose of this work, defined as the amount of plant energy consumed per 106 gallons of 

treated wastewater effluent leaving the plant. The four main grades, or levels, of wastewater 

treatment are trickling filter, activated sludge, advanced wastewater treatment and advanced 

wastewater treatment with nitrification. 

 While the energy intensity of wastewater treatment can be determined without knowing 

the level of treatment, knowing the level will allow for more accurate estimates of energy 

intensity if information on energy use cannot be obtained from the wastewater utility.   Generic 

wastewater treatment energy intensities can be found from table; energy intensity of 

wastewater treatment by size and level of treatment (source B. Griffiths-Sattenspiel and Wendy 

Wilson, The Carbon Footprint of Water.) 

Treatment 

 Wastewater from municipal sewage is treated to remove soluble organic matter, 

suspended solids, pathogenic organisms and chemical contaminants [6]. Anaerobic treatment of 

wastewater produces methane (CH4), which can be released to the atmosphere if controls to 

capture these emissions are not in place. 

Emissions 



www.manaraa.com

19 

 

 

 Wastewater treatment facilities are the eighth-largest source of human-related CH4 

emissions in the U. S., emitting 24.4 Tg CO2e and accounting for approximately 4.2% of total 

emissions in 2007 [71]. More than 75% of the U.S. population is served by centralized 

wastewater collection and treatment systems [72]. Based on the results of EPA’s 2004 Clean 

Watersheds Needs Survey (CWNS) [73], more than 16,000 municipal wastewater treatment 

facilities operate in the U.S., ranging in capacity from several hundred millions of gallons per day 

(MGD) to less than 1 MGD [74]. According to EPA, 1,066 of these facilities operate with a total 

influent flow rate greater than 5 MGD [75], making them potential candidates for performing 

anaerobic digestion and off-gas utilization for combined heat and power (CHP) applications (U.S. 

EPA, 2007). Only 544 of these treatment facilities, however, employ anaerobic digestion to 

process wastewater, and only 106 of the facilities utilize the biogas produced by their anaerobic 

digesters to generate electricity and/or thermal energy [75].  

Benefits 

 Because of its ability to produce electricity and heat onsite, independent of the power 

grid, CHP is a valuable addition for wastewater treatment facilities. A well-designed CHP system 

that is powered by digester gas offers many benefits to wastewater treatment facilities because 

it produces power at a cost below retail electricity, displaces fuels normally purchased for the 

facility’s thermal needs, qualifies as a renewable fuel for green power programs, offers an 

opportunity to reduce GHG and other air pollution emissions and enhances power reliability for 

the treatment plant (U.S. EPA, 2010f) [76].  

Sludge handling 

 Wastewater treatment facilities use several methods to manage and dispose of sludge 

produced during sewage treatment, including aerobic or anaerobic digestion.  Under aerobic 



www.manaraa.com

20 

 

 

digestion, microorganisms convert organic material to CO2 and water, resulting in a 35% to 50% 

reduction in volatile solids content (USDA, 2010a) [77]. The disadvantage compared to anaerobic 

digestion is that its byproducts cannot be used to make energy, whereas anaerobic digestion 

produces CH4 that can be harnessed. Additionally, anaerobic digestion has a higher rate of 

pathogen destruction as compared to aerobic digestion, eliminating more than 99% of 

pathogens (U.S. EPA, 2010h) [78]. 

WW plant operations 

The most common municipal wastewater treatment plants are primary and secondary 

treatment plants, tertiary treatment plants and physical-chemical treatment plants [8].   

Primary treatment consists of removing a substantial amount of the suspended solids 

from a wastewater.  The collected solids must be treated, in most cases, followed by proper 

disposal.  Secondary treatment consists of bio-oxidizing the remaining organic suspended solids 

and the organic dissolved solids. The flowsheet of a conventional activated sludge plant, Figure 

2.1 below, consists of screening, grit removal, primary clarification, activated sludge treatment 

and chlorination. The coarse solids are removed by screening, and the sand and silt are removed 

by the grit removal system.  Primary clarification removes as many suspended solids as possible, 

and the primary effluent is mixed with the returned activated sludge.  The mixed liquor then 

flows to the aeration tank.  Bio-oxidation of most of the remaining organic matter occurs in the 

aeration tank, and the final clarifier removes the biological solids, which are returned to mix with 

the incoming primary effluent. The effluent from here is disinfected to kill pathogenic organisms 

and then discharged to the receiving body of water.  The primary clarifier sludge and the waste 

activated sludge are mixed together and then thickened to increase solids content. The 



www.manaraa.com

21 

 

 

thickened sludge is sent to the anaerobic digester for bio-oxidation of the organic solids.  The 

digested sludge is dewatered by vacuum filtration and the dewatered sludge is disposed of in a 

sanitary landfill. 

The above system description illustrates that primary and secondary treatment and the 

auxiliary operations will require multiple electrically-driven pieces of equipment to complete the 

process.  In addition, a number of trucks, outreach trade allies, deliveries and services will be 

involved in a plant's daily activities, also burning energy and generating emissions.  Many other 

types of liquid, gaseous and solid fuels and chemicals will be consumed, all of which require 

energy to be created and cause emissions to be released.  As was noted in Chapter 1, EPA-

Energy Star estimates the nation's wastewater plants and drinking water systems spend about 

$4 billion per year on energy to treat water. Individually, these operating costs can add up to 

one-third of a municipality's total energy bill. 

Figure 2.1 Process Flow Diagram for a Typical Large-Scale Treatment Plant 

 
Source: arpa.e. Energy and water recovery in a secondary treatment plant 



www.manaraa.com

22 

 

 

 

Future Trends in Wastewater treatment 

 U.S. EPA Needs Assessment Survey states that total treatment plant design capacity is 

projected to increase by about 15% over the next 20 to 30 years.  During this period, the US EPA 

estimates that approximately 2,300 new plants may have to be built, most of which will be 

providing a level of treatment greater than secondary.  The design capacity of plants providing 

greater levels of secondary treatment is expected to increase by 40% in the future (EPA 1997).  

The future of WWTP design favors the higher level of treatment and therefore higher energy 

demand.  

2.2 Plant Energy Efficiency  

 In an era in which there are concerns about the adequacy of energy supplies, cost of 

energy and the increasingly higher levels of wastewater treatment that result in increased 

energy consumption, the design and operation of wastewater treatment plants are focused 

increasingly on improving the efficiency of electric energy use and reducing the cost of 

treatment (M&E) [79].  Given the link between human activity and waste creation, peak energy 

demand for treatment plants would likely occur from midday to early evening hours when other 

peak demands for electricity occur in the community.  As the wastewater load changes during 

the course of a day, the requirements for pumping, aeration and solids processing change 

accordingly.  Some plants modify schedules for equipment operations to meet load conditions; 

however, others operate their system components (such as aeration blowers) continuously at 

full capacity, regardless of the load.  This demonstrates the importance of tools and software 

implementation to control operations and achieve energy cost savings. 



www.manaraa.com

23 

 

 

 Approximately 85% of the wastewater treatment plants in the United States provide 

secondary or higher levels of treatment.  In conventional secondary treatment, most of the 

electricity is used for 1) biological treatment by either the activated-sludge process which 

requires energy for aeration or trickling filters, which require energy for influent pumping and 

effluent recirculation; 2) pumping systems for the transfer of wastewater, liquid sludge, biosolids 

and process water; and 3) equipment for the processing, dewatering, and drying of solids and 

biosolids.  In activated sludge treatment, approximately 1200 to 2500 kWh / Mgal of electricity 

are required to process each 1000 m3 of wastewater (M&E page. 1704).  A typical distribution of 

energy use in a conventional activated-sludge treatment plant is illustrated in Figure 4.1, chapter 

4.  

 The energy-intensity of blowers and aerators makes aerobic digestion a large energy 

consumer, yet aerobic digestion is commonly used in practice due to ease of aerobic operations 

(M&E 1345-1446).  Anaerobic digestion processes, on the other hand, facilitate digestion in the 

absence of oxygen, forming methane-containing biogas and biosolids as products.  Biogas 

produced from anaerobic digestion is a possible fuel source for digester heating or electricity 

generation (WEF, MOP pp1-142) [80].  

2.3 Water and Wastewater Laws and Regulatory Compliance 

 From the early 1970s to about 1980, wastewater treatment objectives were based 

primarily on aesthetic and environmental concerns.  The earlier objectives involving the 

reduction of biological oxygen demands (BOD), total suspended solids (TSS), and pathogenic 

organisms continued, but at higher levels.  Removal of nutrients, such as nitrogen and 



www.manaraa.com

24 

 

 

phosphorus, also begun to be addressed, particularly in some of the inland streams, lakes, 

estuaries and bays (M&E) [79]. 

Major programs were undertaken by both state and federal agencies to achieve more 

effective and widespread treatment of wastewater to improve the quality of the surface waters.  

These programs were based, in part, on 1) an increased understanding of the environmental 